
 NUMBER 73 April 2009 

Eutrophication 

European Union 
Legal actions for failure to treat sewage 
The EU Commission is pursuing legal actions against 
Greece and Spain for failure to implement the 1991 
Urban Waste Water Treatment Directive. 

Michigan 
Sediment P, light and chlorophyll 
Experiments show that phosphorus released from lake 
sediment samples can stimulate algal growth, depending 
on light intensity. Estimates of the proportion of 
phosphorus coming from internal loading are made for 3 
Michigan lakes. 

Phosphate recycling 

Phosphate recycling feasibility 
UK committee recommends P-recovery 
investigation 
UK Committee recommends that the feasibility of reusing 
phosphates recovered from sewage treatment plants 
[...]
ACHS further considers that: 

“Struvite can provide sources of phosphorus, 
nitrogen and magnesium to plants and its 
suitability as a slow-release fertiliser was 
demonstrated in some pilot- and full-scale 
productions in Japan, Canada and Australia and 
a Defra-funded project, which applied synthetic 
struvite to potatoes. Moreover, levels of 
contaminants, such as cadmium and lead in 

http://www.ceep-phosphates.org/


 

 

SCOPE Newsletter – n° 73 April 2009 - Page 7 
www.ceep-phosphates.org 

phosphate recovered as struvite are significantly 
lower than the regulatory limit.” 

ACHS recommends that a life-cycle and cost 
assessment of P-removal and P-recovery be 
carried out, to assist decision making on investments 
in sewage works where nutrient removal needs to be 
installed in coming years (in application of EU 
sewage treatment and Water Framework Directives).  
And that: 

“Coherent data are needed to develop a 
phosphate flow diagram, which can help place 
phosphate recycling in the context of sludge 
reuse.”  

The conclusion is that a key issue is the economics 
of P-recovery: 

“For a given type of activated sludge system, the 
EBPR retrofit design and the choice of EBPR, 
EBPR with chemical treatment, or chemical 
treatment can vary depending on other site-
specific factors. Wastewater characteristics have 
a major impact on the feasibility and economics of 
an EBPR retrofit for phosphorus removal.” 

The economics of struvite recovery can be improved, 
as well as overall resource recycling, if industrial by-
products are used as a magnesium source (see article 
on Spain in this SCOPE Newsletter). ACHS 
recommends that: “The existence of such possible 
secondary Mg sources should be investigated in 
the UK.” 

ACHS thus reaches the following conclusion: “It 
can be concluded that there are strong indications 
that the EBPR with struvite recovery can be an 
economically viable technology, however, further 
studies of the market availability and process 
economics specific to the UK conditions are 
needed to evaluate the feasibility of large-scale 
struvite recovery operations.” 

ACHS = Advisory Committee on Hazardous Substances 
http://www.defra.gov.uk/environment/chemicals/achs/  

30th January 2009: ACHS review of the feasibility of recycling 
phosphates at sewage treatment plants 
http://www.defra.gov.uk/environment/chemicals/achs/pdf/phosph
ates-review.pdf  

 

Spain - struvite 
Struvite precipitation and biological P-
removal optimisation 
Ongoing work in Valencia, Spain, looks at the 
conditions in which struvite precipitation can 
occur and cause problems in sludge treatment 
processes at biological nutrient removal sewage 
works, and at struvite precipitation for P-
recovery as a route for avoiding this and so 
improving enhanced biological nutrient removal 
(EBNR) works operation and sludge 
management. Phosphate mass balance and 
precipitation in the anaerobic sludge digester of 
an experimental pilot-scale bio-P plant and the 
sludge thickener and anaerobic digester at the 
Murcia Este BNR 100.000 m3/day sewage 
works. Experiments with a pilot-scale stirred 
struvite reactor looked at the feasibility of 
struvite precipitation, interactions between this 
and the sludge treatment processes, and 
optimisation using fuzzy-logic control systems. 

This follows an initial report of first experiments in 
Scope Newsletter n° 57 and of work into phosphate 
precipitation and influence of calcium concentrations 
presented in Scope Newsletter n° 67 (Barat et al.). 
The results of the struvite precipitation experiments 
are presented in detail below. 

The struvite precipitation experiments used the 
specifically developed 21 litre capacity stirred reactor 
developed by LAGEP Lyon with CEEP financial 
support (see Scope Newsletter n° 57) integrated into 
a 40 l/h innovative BNR pilot plant operated using 
fuzzy-logic (see below). 

Struvite precipitation in a sludge digestor 

Marti et al. 2007 (A) present studies of phosphate 
precipitation in a 160 litre (20 day reaction time) 
experimental anaerobic digester, situated at the 
Carraixet waste water treatment plant, near Valencia, 
and fed a mixture of approximately half pre-
fermented primary sludge from a pilot fermentation 
plant, and half waste activated sludge from a pilot 
EBNR plant at the same site. A range of parameters 
including total phosphorus, phosphate-P, calcium, 

http://www.ceep-phosphates.org/
http://www.defra.gov.uk/environment/chemicals/achs/
http://www.defra.gov.uk/environment/chemicals/achs/pdf/phosphates-review.pdf
http://www.defra.gov.uk/environment/chemicals/achs/pdf/phosphates-review.pdf


 

 

SCOPE Newsletter – n° 73 April 2009 - Page 8 
www.ceep-phosphates.org 

magnesium and potassium ions, total solids, COD, 
volatile fatty acids were measured. 

Results showed that in the fermentation reactor 
soluble calcium and magnesium decreased, 
whereas potassium increased, and that soluble 
phosphate was higher in the outflow than in the 
inflow. Calcium, magnesium and potassium content 
of the organic matter were estimated based on data 
from previous work and solid matter concentrations. 
Because polyphosphate hydrolysis in the reactor 
would be expected to release potassium and 
magnesium (polyphosphate counter ions) but not 
calcium, and because potassium is not expected to 
precipitate in the reactor (high ammonium 
concentrations make K-struvite KMgPO4 formation 
unlikely), the ratio between changes in K and Mg, 
and changes in Ca and PO4 enable estimation of 
struvite and of calcium phosphate precipitation in the 
reactor, and thus mass balances to be carried out. The 
influences of reactor pH and soluble phosphate 
concentration were assessed. 

Digester performance 

A high reactor volatile solids and COD removal was 
noted (55 and 60%) attributed to the high level of 
mixing (agitator pump). 

Results showed a high level of phosphate 
precipitation as struvite in the reactor, with some 
formation of calcium phosphates. Calcium carbonate 
was not expected to precipitate because of 
competition with phosphates. Phosphate precipitation 
was higher at high pH and high phosphate 
concentrations 

Struvite precipitation 

Results are presented in (B) of struvite precipitation 
experiments in the 21 litre continuous operation 
stirred precipitation reactor presented in the article on 
fuzzy logic control below. Continuous monitoring of 
pH, conductivity, temperature, and magnesium, 
chloride and sodium hydroxide flow rates enable data 
collection. Results were assessed for both 
precipitation efficiency (removal of soluble 
phosphate from solution = representative of 
thermodynamic process efficiency) and P-recovery 
efficiency (removal of total phosphate = also takes 

into account crystal growth, as opposed to loss of 
“fines”). 

Pure reagent solutions were used in 23 experimental 
runs, with influent soluble phosphate concentration 
around 80 mg/l P-PO4, Mg:P molar ratio around 1:1 
and ammonium-N:P molar ratio around 2:1. Influent 
calcium concentrations were varied from 0 – 0.5 Ca:P 
molar ratio. 

Struvite precipitation was highly pH dependent, 
with both precipitation and recovery efficiency 
increasing from 40 to 80% over the pH range 8.2 to 
9.5. 

Reactor fouling 

Efficiency deteriorated in some runs when severe 
fouling of the reactor with struvite was noted, 
presumably because this reduced mixing efficiency. 

In experiments with high influent calcium 
concentration, a higher loss of fines (reduced P-
recovery efficiency) was noted. This also occurred 
when manual pH control was used (as opposed to 
fuzzy logic control). No significant differences were 
observed between hydraulic residence times of 2 – 11 
hours (modified by adjusting influent through-flow 
rates). Experimental values of pKSMAP (struvite 
solubility product) were calculated by comparing 
results with MINTEQA2 software predictions. 

Sludge thickening and struvite precipitation 

The influence of different sludge treatment routes on 
struvite recovery was studied (C). This work studied 
four separate pilot installations at the Carraixet 
sewage treatment works (same pilots as indicated 
above), Valencia, Spain: an EBNR (enhanced 
biological nutrient removal) pilot, primary sludge 
fermentation and elutriation, sludge anaerobic 
digester, struvite precipitation reactor. Struvite 
precipitation experiments were carried out using two 
different feed liquors from sludge thickening lines: 
one from separate and one from mixed thickening of 
EBNR and primary sludges. In both cases, struvite 
precipitation was carried out after anaerobic digestion 
and centrifugation of the sludges, treating around 0.2 
kg sludge per day. In each case, 5 experimental runs 
were carried out. 

http://www.ceep-phosphates.org/


 

 

SCOPE Newsletter – n° 73 April 2009 - Page 9 
www.ceep-phosphates.org 

The mixing of the sludges before thickening resulted 
in reduced phosphate precipitation within the 
anaerobic digester and lower struvite reactor inflow 
soluble phosphate concentrations (P-PO4) of around 
40 mg/l and the separate thickening of around 150 
mg/l. Although both experiments showed  high 
phosphate removal and recovery efficiencies in the 
struvite reactor, phosphate recovery was significantly 
higher using the mixed thickening (2.5gP/kg sludge 
compared to 3.6 for the separate thickening stream). 

The authors conclude that P-recovery as struvite 
requires not only optimisation of the struvite 
precipitation reactor but also optimisation of the 
whole sludge treatment system. 

Case study: struvite precipitation in sludge 
digester 

The Murcia Este municipal sewage treatment plant, 
Murcia, Spain, was commissioned in 2000 with a 
capacity of 100 000 m3/day, using an activated sludge 
process (A2O configuration) for biological nitrogen 
and phosphorus removal. Primary sludges are 
concentrated in gravity thickeners and secondary in 
dissolved air flotation (DAF) thickeners, then mixed 
and anaerobically digested in three 6100 m3 
digesters, before storage in a secondary digester and 
finally dewatering by centrifuge. The centrifuge 
supernatant liquor is returned to the input of the 
sewage works. 

Plant operators have had continuous problems of 
precipitation fouling in the sludge line, in particular 
in the digestion and post-digestion processes, causing 
pipe blockages and difficulties with pumps and 
centrifuges. Despite high soluble phosphate 
concentrations in the thickened sludge, problem 
precipitation does not occur at this point in the sludge 
processing line because of low pH. 

Detailed phosphorus, potassium, magnesium and 
calcium mass balances (D) were carried out by 
sampling at ten points in the main sewage treatment 
and in the sludge processing and return liquor lines, 
as well as in the organic matter of the primary and 
excess sludge. Approximately half of the available 
phosphate in the sludge digesters was found to be 
precipitating, approximately as struvite and (c. half 
the precipitate), as calcium phosphates (40%, mainly 

hydroxyapatite) and partly by absorption to solids 
(9%). 

The authors note that the struvite precipitation 
problems encountered in this plant may be 
accentuated by increased magnesium concentrations 
in influent wastewater (86 mg Mg/l), resulting from 
intrusion of seawater. 

(A) “Struvite precipitation assessment in anaerobic 
digestion process”, Chemical Engineering Journal 
(Elsevier), Vol. 141, Issues 1-3, Pages 67-74, 15 July 
2008: http://dx.doi.org/10.1016/j.cej.2007.10.023  

N. Marti, A. Bouzas, A. Seco, Dept. Ingeieria Quimica, 
Universitat de Valencia, C/ Dr Moliner 50, 43100 
Burjassot, Valencia, Spain, and J. Ferrer, Dept. Ingenerio 
Hidraulica y Medio Ambiente, Universidad Politecnica de 
Valencia, Camino de Vera s/n, 46022 Valencia, Valencia, 
Spain. Email: Aurora.Seco@uv.es  

(B) “A pilot-scale study of struvite precipitation in a 
stirred tank reactor: conditions influencing the process”, 
Bioresource Technology (Elsevier), vol. 19, issue 14, 
pages 6285-6291, September 2008 
http://dx.doi.org/10.1016/j.biortech.2007.12.003  

L. Pastor, R. Barat, Dept. Ingenerio Hidraulica y Medio 
Ambiente, Universidad Politecnica de Valencia, Camino 
de Vera s/n, 46022 Valencia, Spain. A. Seco, see below. D. 
Mangin, Laboratoire d’Automatique et de Génie de 
Procédés (LAGEP), Université Claude Bernard Lyon I, 
bâtiment 308G ESCPE-Lyon 2° étage, 69622 Villeurbanne 
Cédex, France. 

(C) “Sewage sludge management for phosphorus recovery 
as struvite in EBPR wastewater treatment plants”. 
Bioresource Technology (Elsevier), Vol. 99, Issue 11, 
Pages 4817-4824, July 2008: 
http://dx.doi.org/10.1016/j.biortech.2007.09.054  

L. Pastor, N. Marti, A. Bouzas, A. Seco, as above. 

(D) “Precipitation assessment in wastewater treatment 
plants operated for biological nutrient removal: a case 
study in Murcia, Spain”, Journal of Environmental 
Management (Elsevier), Vol. 90, Issue 2, Pages 850-857, 
February 2009: 
http://dx.doi.org/10.1016/j.jenvman.2008.02.001  

R. Barat, A. Bouzas, N. Marti, J. Ferrer, A. Seco, as above. 

http://www.ceep-phosphates.org/
http://dx.doi.org/10.1016/j.cej.2007.10.023
mailto:Aurora.Seco@uv.es
http://dx.doi.org/10.1016/j.biortech.2007.12.003
http://dx.doi.org/10.1016/j.biortech.2007.09.054
http://dx.doi.org/10.1016/j.jenvman.2008.02.001


   

Fuzzy logic 
Struvite recovery control 
The nonlinear and time variant response of pH to 
the addition of base in struvite precipitation 
makes pH control by conventional methods 
difficult, but it is known that pH is critical in 
ensuring control to ensure struvite precipitation 
as crystal growth and avoid too rapid reaction 
resulting in the production of many small 
crystals. These “fines” are difficult to settle and 
therefore to recover and handle. Fuzzy logic 
control systems have shown their effectiveness 
in other processes and were here tested as a 
method of controlling a pilot scale stirred 
struvite precipitation reactor. 

Seco et al. (2004) reported four months experiments 
on struvite precipitation using a 21 litre glass stirred 
reactor, developed at LAGEP Lyon, France, for 
CEEP, (see Régy et al. 2002). This reactor was 
designed to have a perfectly mixed zone of 2.6 litres, 
with a three-blade vertical axis stirrer at 300 rpm and 
four vertical baffles to improve mixing, a poorly 
mixed zone of 2.3 litres, and a 16 litre wider zone for 
settling, to avoid flushing of fines over the top of the 
reactor. The reactor hydraulic residence time was 11 
hours (calculated on whole reactor volume). 

Six sets of experiments were carried out: five using 
pure chemical reagent solutions, testing different 
positioning of influent stream injectors, different pH, 
magnesium : phosphate ratio, and finally one 
experiment using anaerobic sludge digester 
supernatant. 

Reagent injection 

Ammonium chloride and ammonium dihydrogen 
phosphate solutions were mixed so that ammonium 
was largely in excess, as is the case in waste waters, 
and then magnesium chloride and sodium hydroxide 
added to provide magnesium and adjust pH. Soluble 
phosphate levels were around 90 mgP-PO4/l 
throughout. 

The first two experiments used a magnesium : 
phosphate ratio of 0.9 and a pH of 8.7. The site of the 
feed tubes of the reagents into the reactor was 
modified between these two runs. In they were 
situated above the stirrer, and this resulted in 
considerable fouling of the stirrer blades with 
precipitated struvite, thus reducing mixing. In this 
case, the reactor walls also showed fouling, probably 
because of the reduced stirring. In the five following 

runs the injection site was modified, placing the 
reagent feed pipes below the stirrer, and thus 
obtaining reduced fouling and better mixing. 

The third and fourth runs used the same magnesium:  
phosphate ratio of 0.9 but with reduced pH, at 8.6 
and 8.55. The fifth experiment tested an increased 